

Paracetamol

Paracetamol dosing is weight based; ensure accuracy of documented weight before administration	
Form	1g per 100mL vial of solution for infusion
Reconstitution	Already in solution
Compatibility & Stability	N/A
Administration	<p>IV Infusion</p> <p>1g dose: Use the 100mL vial without further dilution.</p> <p>< 1g dose: Remove excess solution from the 100mL vial/bottle before starting administration of the calculated dose.</p> <p>Administer over 15 minutes.</p>
Additional Information	<ul style="list-style-type: none"> • For patients \leq 50kg, dosing is reduced to 15mg/kg every 4-6 hours, maximum 60mg/kg/day. • Check that no other medicines containing paracetamol are being administered. • Consider PO/PR/NG administration before administering IV paracetamol.

Information provided relates to Paracetamol manufactured by Accord.